

**INSPECTION CERTIFICATE EN 10204-1**

N° 0081689509

Mill's identification

**MK**

Hot dip galv. Coil

Sizes in mm

Length	B09	Width	B10	Thickness	B11
	1000,00		0,600		

CDC: According to specifications  
 BL : As rolled  
 D : Stress relieving  
 R : Annealed

A01

A04

A07

A08

B03

A02

Inspection organism

ARCELORMITTAL FRANCE MARYCK  
 ROUTE DE SPYCKER  
 BP 129 F-59760 GRANDE SYNTHÉ

Customer and/or consignee

BE Group OY AB, KELAVARASTO  
 VANHANRANKATU 42  
 FINLAND  
 15522 LAHTI

Customer's Order Nbr

P104280-5

Mill's Order Nbr

GD32BYG003 000005

Grade and technical specifications

Quality : DX51D+Z EN10346:2015  
 Standard : EN10346:2015  
 Mass : 275,00 G/M2  
 Coating : 21nc  
 Face 1 : E passivation  
 Face 2 : E passivation  
 Article reference : 2202400220

Appearance

A

Protection

WITHOUT PROTECT  
 WITHOUT PROTECT

Delivery condition

CDC

Product identification

B07  
 70996400  
 70995900

Net Weight

(1)  
 Kg  
 13340  
 12540

Heat number

C00  
 8643083792  
 8643083809

Longitudinal tensile test

Ys Ts EL% EL%  
 C11 C12 C13 C11 C12 C13

Transverse tensile test

TS EL% MPA MPA  
 C19 C19 C19 C19 C19 C19

Roughness (3)

Ra Peaks  
 µm

Chemical analysis in % ( product analysis )

C Mn P S Si Al N Ti  
 C71 C72 C73 C74 C75 C76 C77 C78

INTERNAL FACE

Center Edge Aver.

EXTERNAL FACE

Center Edge Aver.

(1)

Location

D : Head  
 M : Middle  
 F : Tail

(2)

LO = 80mm  
 LO = 5.65√SO  
 JIS 25x50

(3)

G/M2

(4)

(5)

We hereby certify that the above cited shipment was produced according to the technical specifications of the contract and that, with inspection and tests completed, it meets those specifications as well as all norms and standards referred to in the contract.

Inspection of markings, surface, sizes : satisfactory.

Date

14/04/23

Receiving Agent

S.MATEOS

Date

14/04/23

Receiving Agent

S.MATEOS

Date

14/04/23

Receiving Agent

S.MATEOS

C01

C10

C01

C01

C01

C01

C01

C01

C01

C01

C01

104

202/203

104

202/203

104

202/203

104

202/203

104

202/203

104

202/203

FI 13300 HÄMEENLINNA FINLAND  
Puh 020 5911 Telephone +358 020 5911  
Telefax +358 020 59 25508

EN 10 204/2.2

40274D-01

Tilaja \*  
Purchaser

Vastaanottaja  
Consignee

Päivämäärä  
Date  
19.4.2023

BE GROUP OY AB

BE GROUP OY AB

PL 54

VANHANRADANKATU 42

15101 LAHTI FINLAND

15520 LAHTI FINLAND

Asiakkaan tilaus  
Customer's order

Tilauksen vahvistus  
Order confirmation

Todistuslaji  
Type of certificate

P104694

40274D

EN 10 204/2.2

Merkki  
Customer's mark

P104694

Positio Item	Tuote-erittely, mitat Specification, dimensions	Taakkanumero Lift No.	Sulatus Cast No.	Kpl Pcs	Määrä Quantity KG	Paino kg Weight kg
-----------------	--	--------------------------	---------------------	------------	-------------------------	-----------------------

HOT-DIP ZINC COATED WIDE STEEL STRIP  
TOLERANCES : EN 10143:2006  
BENDING AND PROFILING QUALITY  
DX51D+Z275-M-B-C EN 10346:2015  
EN ISO 6892-1

001	0,60 X 1250,0 2202400230	MM	K5589001 K5589002	32410 32410	001 001	11540 11490	11530 11480
	POS 001 IN TOTAL		2 *			23030	23010
003	1,25 X 1250,0 2202405180	MM	K5910002	32031	001	8230	8220 220
	POS 003 IN TOTAL		1 *			8230	8220
	DELIVERY IN TOTAL		3 *			31260	31230
	PART DELIVERY						

Täten todistamme, että toimitus on  
tilausvahvistuksen mukainen.

We hereby certify, that the material described above  
has been tested and complies with the terms of the  
order contract.

SSAB Europe Oy, Raahе Analysis Laboratories T010  
and Hämeenlinna Works testing laboratory T057 are  
accredited by the FINAS accreditation service, accreditation  
requirement SFS-EN ISO/IEC 17025.

**SSAB EUROPE OY**

Testaus ja tarkastus, Hämeenlinna  
Testing and Inspection, Hämeenlinna

20.4.2023

*Mari Koivisto*

Mari Koivisto  
Valtuutettu tarkastaja  
Authorized inspector